1/ \C\ 4
I'ri-Sport

MTS and TS SERIES
PARTS LIST

ALSPORT, INCORPORATED

84 Whittlesey, Norwalk, Ohio 44857 e




MTS 30 SERVICE PARTS



sdeug/m uoiysng 1esg L z0L-€TL | 16

1PWWIOID J3ggny @ 00L-GEL | 06

1e]]0Q 3907 9113u82d7/m buieaq ,, i/ v LOL-LvL | 68

"A,SSY PIBM ANH [29YM 73 BIXY [BlIUSIBLIQ z LOL-8EL | 88

Jayse\ 1Ny | JaLiie) % LOL-9EL | L8

1eap a|xy z ¥0L-8vL | 98

L0L-09Z "ON Hed "O'N 81-9L/G 1NN 207 XaH v oLl-ziL | S8

"A,sse Jaluled seal 239|dwi0d B 2/L € X O'N 8L-9L/G ‘PH X2H ‘Hog 12 60L-0LL | ¥8

(1) 40 1sisu0d suied asay | (elQ p/€) Bury Buiuteay 14 L0L-9LL | €8

18ysep 1SNy | 8|y z 80L-9€L | 8

Jeag JaLuey ¢ €0L-8vL | 18

uld Ja144e) L z0L-LLL | 08

(H7) $leH aseD [enuaiaiq L LOL-6LL | 6L

(HY) $IeH ase) [enuatajiq L 00L6LL | 8L

"0 OF "ON VSV 404 1Gt 19%201dg L 90L-8YL | LL

3VS 91/G 8yse 18j4 14 v0L-9eL | 9L

('PLId) "4'N ¥Z-8/€ INN XoH L €oL-zLL | St

(PLId) B 8/L X "4°N #2-8/€ "PH XoH ‘1eg LL GZLOLL | wL

aoeig agn | poddng 1esg l celeeL | st

Wy J9Ip| uteyy L szl-eeL | et

193004dg J4a|p| L OLL-8YL | LL

('P1,1d) 3VS 8/€ Jeusepm 1e| €L z0L-9gL | OL

(PId) B 2/L L X "4°'N ¥2-8/€ ‘PH XoH ‘1jog l eLL-oLL | 69

(0¥ "ON VSYV) di1g butidg/m ui saisepy l 00L-€LL | 89

SBUDLIG /G X UleYD J8)j0Y O 'ON VSV UIBYD 2AuQ 1 EOL-ELL | L9

('PLId) BT &/ L X "4'N ¥Z-9L/G ‘PH X8H 1jog 74 0LLOLL| 99

("4°N ¥Z-8/€) INN 207 XoH €L 00L-ZLL | S9

PLId ‘(671 #/€ L X "4°'N ¥2-8/€) "PH XoH ‘log L 9LLOLL | ¥9

(109 810 8/G X *@'0 ,,/L T) WniQ ajelg L LoL-LGL | €9

(s10g "e1d 8/G) Buiy Bututeray/m Burieag g % 00L-LvL | 29

Aing “Any "eiq@ g/g bury Bulutelsy % Z0L-9LL | 19

"a’18/S X A0 .l (1,d9) 48usepy € 00L-9gL | 09

MaIOG 18S/M Uld pueg axelq l ¥OL-GL | 69

pueg axeig L €0L-LSL)| 8%

BuisnoH >po|g mojlid ../ 14 00L-6YL | LS

a19|dwio)) autbug "g'H g Yaswinda | L L0L-¢S. | 99

"A,ssy plap anbuo | 13 swel semoy l LOL-€EL | S§

"A,$SY PI9M BYS3OR[ 13 193201dg L 60L-E€EL | ¥S

‘677 9L/6 X 9L/€ X 91/€ Aa) L LoLvLL | €S

6712 X gL/E X 9L/€ Ao L Z0LvLL | 2§

307-ZIym ‘67 ,,g X "d°N ¥2-8/€ ‘PH X8H 1109 L Zzl-0LL| 1S
:O_wQ_LUmmD ‘uenp "ON "ON

Jled wey|

20L-LLL 'prId) B 9L/6 X Q'Y /€ X A'Q,,L J33edg L L0L-0GL| 0S

"ON Heg Ayioads ('P1.1d) “1,2ds *@'| ,,8/€ 4aysepm 1|4 L GLL-9gL| 6V

- 11 919|dwod e se log @2ai@adA | A, l 00L-vSL| 8Y

paystuiny aq >m_>_ alog ‘el :w\m Acw>tﬁ_v ;mtm>:00 m:ULOP 1 YOL-LLL Ly

alog ‘elg :.v\m Tm>_\_ﬁ_v \_mtm\,coo w:_u‘_o._v I E0L-LLL a7

'PLId ("O'N 0L-b/€) INN 207 wer xaH l SoL-zlL| &b

('e1@ /L) ma1dg bunsnipy/m sonsT exelg L 00L-9VL| VP

dug Awwn@/m [00uU0Q ISIM | 83301y | l 10L-0zL| €

(a13104y 1) doig ajqen l €0L-9vL| TV

195j911S 1odg-11 | Z LOL-6GL| L

B3NS, PECHH O, [ C0L-6SL| OF

1e|d [elas 1 €01-6GL| 6¢£

('PLId) 671 ,,L X "O°'N 0Z-b/L 'PH XoH ‘}jod z LEL-0LL| 8E

(+eqa|pueH) deip a1 | ajqed 4 coL-6vL | LE

(dwesy) despy 81 ) 3jged 4 vOL-6vL | 9€

(13jweyd 109) VS 02-¢/L NN bn7 (o] volL-gLL| GE

('PL.Id) 3VS p/€ 48ysem el l LLL9EL| VE

('PLId) VS 91/G 48yse tejd clL v0L-9EL | €€

Jaysep) Buiqgnug z 901-98L | 2€

61 €x°a 0./l deimjends G €0L6vL| LE

(.,2/1) Y100 [eusa1XT "18ysem>207] l 6LL-9€L| OF

("PLId) "4'N ¥2-91/G 3NN 3007 XaH 8 col-elL| 62

(‘Pal - 8dA | Bulidg) ¢/ Jysem00] 9 €01-9€L| 8¢

('PLId) "O'N OZ-H/L X3H ‘NN 9 L0L-ZLL| LT

(P1,1d) 67 #/1L Z X "4'N ¥Z2-91/G 'PH X9H ‘}jog ¥ S0L-0LL| 92

(PLId) B12/L L X "O'N 0Z-¥/L "PH 9beruie] 1jog % €zL-oLL| Sse

('PLId) B p/€ L X "O'N 0Z-v/1L "PH XaH ‘109 c ocL-0LL| ve

"P,1d) %071-ZlUM 67 v/€ X "4°N #2-8/€ 'PH XaH 109 9 8L1-0LL| €2

|edaQ ,,10ds|Y/,, L 001-6GL| ¢C

(111) ox8ube|y) YOUMS UOIING Ysnd l L0L-GeL| L2

1UNOJ Jega|pueH v LOL-LLL| O2

('PL,Id) B 2/1L G X "O'NOL-b/€E (3404) 1og bur) l 00L-0LL| 6L

304 1uoud ‘Burieag @ ooL-8yL| 8t

Jeg Bupiuno| 1say 1004 @ LoL-LLL| L1

dug 158y 1004 14 20L-0zL| 9l

3|Xy ol 1 €0L-11L| Sl

Japus 1uoig l LLL-EEL| L

{sBunyi4/m 218jdwio)) Buisnoy pue 8jge 81104y | L voL-9vL| €l

(sBunai4/m a18)dwo) buisnoy pue a|ged axesg L S0L-9vL| ¢l

(esiy 7L ) Jegajpuey 3 €01-02L| LL

14,615 8z-/1 bunii4 aseain L loL-LeL| OL
Burieag [aym 1ol 14 2oLl | 6
“A,ssy 841 R [38UM "A,ssY PI9IM ANH 1B [93YM L SLL-PEL| 8
U@y a19jdwo) oL-vEL 9:61° X009 1L l vLL-PEL| L
ded/m anjep all | € LOL-¥EL| 9
syed asayy 4O (06°8 X 8L) [83UuMm 4 60L-vEL| S
4oea (1) 40 S1SISU0d “A sy 3y | (Aldz '8-08'8 x 81) auL C 90L-vEL| ¥
1 [93YM 219|dWo) z0L-vEL "Assy |aued 1eas pue Apog l 20L-LSL| €
*A,$SY S04 U0l 4 l 80L€EL| €
"A,SSW B (11 L GoL-geL| L

uo [Plix:Tq] ‘uenp ‘ON “ON

ueq w8y

S1dVd 3JIAH3S 0€ SLIN




TRI SPORT TS50 MODEL

SERVICE PARTS




(19 opTIONAL

TRI SPORT TS 100 MODEL
SERVICE PARTS




TRI SPORT TS 125 MODEL

SERVICE PARTS

(10 opTIONAL




TRI-SPORT
DEALER PARTS LIST
TS 50 - 100 - 125

PARTS REQ'D. | PART NOJ|ITEM DESCRIPTION
TS50 | TS 50 TS 50 SERVICE PARTS
‘TS100 TS100 TS100 SERVICE PARTS
TS125 TS125 TS125 SERVICE PARTS
1 1 1 |748-101 1 | Sprocket, 10T No. 41 R.C.
10 | 10 |10 |736-100 2 | Washer, 1” 0.D. x 5/8 I.D.
33 3 (716-100 3 | Retaining Ring (5/8 Dia. Std.)
4 4 4 |(741-100 4 | Ball Bearing w/Retaining Ring
1 1 1 |714-101 5 | Key 3/16 x 3/16 x 9/16 Lg.
4 4 4 (710-121 6 | Bolt, Hex Hd. 5/16-24 N.F. x 3/4 Lg. (PI'td.)
4 4 4 |736-106 7 | Lockwasher 5/16 Spring Type (Med.)
1 1 1 |710-122 8 | Bolt, Hex Wsh'r. Hd. 3/8-24 N.F. x 2 Lg. (PI'td.) May Be Furnished as a
1 1 1 ]711-105 9 | Jackshaft (Torque Converter) Complete Kit...Specify
1 1 1 |717-106 |10 | Torque Converter (Driven) 5/8 Dia. Bore Part No. 717-100
1 1 1 |717-107 |11 | Torque Converter (Driver) 3/4 Dia. Bore
1 1 1 ]754-101 12 | Assymetric Drive Belt
1 1 1 [736-115 |13 | Washer 3/8 1.D. Spc'l. (PI'td.)
1 1 1 |751-104 |14 | Converter Cover
1 1 1 1[733-124 |15 | Engine Mounting Brk’t.
1 1 1 |750-105 |16 | Engine Spacer
1 1 1 [714-102 |17 | Key 3/16 x 3/16 x 2 Lg.
3 3 3 |714-100 |18 | Woodruff Key, No. 9, Type 606
4 4 4 1741-101 19 | Bearing, 3/4" 1.D. w/Eccentric Lock Collar
2 | 2 | 2 |748104 |20 | Axle Gear
2 2 2 |757-102 |21 | Brake Drum w/Set Screw
1 1 1 |[748-102 |22 | 35T, No. 40A Sprocket
2 2 2 |738-102 |23 | Wheel Hub & Axle Weld Ass'y.
1 1 1 |719-100 |24 | Differential Case Half (R.H.) These Parts Consist of
1 1 1 |719-101 |25 | Differential Case Haif (L.H.) One Complete Rear
1 1 1 [711-102 |26 | Carrier Pin Carrier Ass'y. Part No.
2 2 2 |748-103 |27 | Carrier Gear 760-102
% 2 2 |736-108 |28 | Axle Thrust Washer
2 2 2 |716-101 |29 | Retaining Ring (3/4” Dia.)
4 4 4 [710-109 |30 | Hex Hd.Bolt 5/16-18 N.C. x 3 1/2 Lg.
2 2 2 6-107 (31 | Carrier Thrust Washer
4 4 4 |712-110 |32 | Hex Lock Nut 5/16-18 N.C.
4 4 4 |736-104 |33 | Flat Washer 5/16 SAE
2 2 2 |757-104 |34 | Brake Pin w/Set Screw
2 2 2 | 734111 35 | Rear Tire (21 x 11.00-8 Compass) Purchase As A Complete
2 2 2 |734-110 |36 | Wheel (21 x 11.00-8) Ass’y. Only...Part No.
3 3 3 |734-107 |37 | Tire Valve w/Cap 734-100
1 1 1 |746-102 |38 | Throttle Cable w/Housing & Fittings
2 2 2 |746-101 |39 | Brake Cable w/Housing & Fittings
1 1 1 720-101 40 | Throttle Twist Grip w/Dummy Grip
1 1 1 |746-103 |41 | Throttle Cable Stop
% 2 2 |746-100 |42 | Brake Lever (LH) w/Adjusting Nut 7/8 Dia.
1 1 1 |733-103 |43 | Sprocket & Shaft Weld Ass'y. (40A32)
1 1 |748-111 |44 | Sprocket 40B10, 5/8 Dia. Bore
1 748-107 |45 | Sprocket 40B16, 5/8 Dia. Bore
1 1 1 |733-104 |46 | Jackshaft Housing Weldment
1 1 1 |[713-101 |47 | Primary Chain (No. 40 ASA x 43 Pitches) —
1 1 |713-102 |48 | Drive Chain (No. 40 ASA x 51 Pitches)
1 713-104 |49 | Drive Chain (No. 40 ASA x 54 Pitches)
2 2 2 |757-100 |50 | Brake Band
1 1 |733-101 |51 | Front Fork Weld Ass'y. (Std.)
1 |751-100 |52 | Body & Seat Panel (Std.)
1 1 751-103 (53 | Body & Seat Panel (Deluxe)
1 1 1 1733-102 |54 | Body & Seat Brace Bracket
1 1 1 |720-100 |55 | Handlebar (18" Rise)
1 1 |751-101 |56 | Front Fender
1 1 1 |734-106 |57 | Tire (18 x 8.50-8, 2 Ply) Purchase as a Complete
1 1 1 |734-108 |58 | Front Wheel & Hub Weld Ass'y. Ass’y. Only 734-101.
1 1 1 |737-101 |59 | Grease Fitting 1/4-28 SAE Strgh’t Includes (1) of Item 37 also.
2 2 2 |741-102 |60 | Wheel Bearing, 3/4 Dia. 1




TRI-SPORT
DEALER PARTS LIST
TS 50 - 100 - 125

PARTS REQ'D.

PART NO. ITEM

DESCRIPTION

TS50 | TS 50 TS 50 SERVICE PARTS
TS100 TS100 TS100 SERVICE PARTS
TS125 TS125 TS125 SERVICE PARTS
2 2 2 [750-100 | 61 | Front Wheel Spacer
2 2 2 [720-102 | 62 | Foot Rest Grip
2 2 2 [711-101 63 | Foot Rest Mounting Bar
2 2 2 [748-100 | 64 | Bearing, Front Fork
1 1 1 |710-100 | 65 | KingBolt (Fork) 3/4-10N.C. x 5 1/2 Lg. (PI'td.)
4 4 4 [711-107 | 66 | Handle Bar Mount
2 2 2 [713-100 | 67 | Master Link w/Spring Clip (ASA No. 40 Roller Chain)
2 2 2 |732-100 | 68 | Compression Spring (Brake Return)
4 4 4 [749-100 | 69 | Pillow Block Bearing Housing
1 1 T [725-107 | 70 | Push Button Switch (Magneto Kill)
1 1 1 759100 71 | “Alsport” Decal
2 2 2 [759:101 72 | Tri-Sport Decal
1 1 1 [759-103 | 73 | Serial Plate
1 1 1 |759-102| 74 | "Off Road’ Sticker
4 4 4 [735-100 | 75 | Rubber Grommet
1 1 1 (712105 | 76 | Hex Lock Jam Nut 3/4-10 N.C. (PI'td.)
10 |10 |10 [712-104| 77 | LugNut 1/2-20 N.F. (60° Chamfer)
2 2 2 |749-102| 78 | Cable Tie Wrap (Handlebars)
2 2 2 [749-104 | 79 | Cable Tie Wrap (Frame)
2 2 2 |736-106 | 80 | Snubbing Washer
1 1 1 [733-105 | 81 | Brake Splash Shield (LH Mount Only)
2 2 2 |710-127 | 82 | Self Tapping Screw, Hex Wash'r No. 8-32 x 1/2 Lg. (Pl'td.)
1 1 1 |725-100 | 83 | Magneto Ground Wire Ass'y.
1 23] 1 733-100 | 84 | Frame Weld Ass'y.
1 1 |752-102| 85 | 5 H.P. Tecumseh Engine w/Light Coil
1 752-104 | 86 | 7 H.P. Tecumseh Engine w/o Light Coil
1 733-120| 87 | Fork Weld Ass'y for Shock Mounting
2 749-106 | 88 | Shock Absorber
2 733-128 | 89 | Spindle Mounts Furnished As An Optional
2 750-107 | 90 | Bolt Bushing Kit on TS50 & TS125.
4 710-116 (¥ 91 | Bolt, Hex Hd. 3/8-24 N.F. x 1 3/4 Lg. (Pl'td.) Specify Kit Part No. 760-114
2 710-102 | 92 | Bolt, Hex Hd. 3/8-24 N.F. x 2 Lg. (PI'td.)
4 736-102 | 93 | Flat Washer 3/8 U.S.S. (PI'td.)
2 712-100| 94 | Hex Lock Nut 3/8-24 N.F. (Pl'td.)
2 2 2 [710-128| 95 | Bolt, Hex Hd. 5/16-24 N.F. x 1 Lg. (PI'td.)
2 2 2 1710-107 | 96 | Bolt, Hex Hd. 3/8-24 N.F. x 3 Lg. (PI'td.)
8 8 8 |710-102| 97 | Bolt, Hex Hd. 3/8-24 N.F. x 2 Lg. (PI'td.)-Same as Item 92
24 124 24 |736-102| 98 | Flat Washer 3/8 U.S.S. (PI'td.) - Same as Item 93
2 2 2 |736-101 99 | Lockwasher 3/8 Spring Type (Med.)
il 1 1 711-100| 100 | Front Axle
4 4 4 1736-104 | 101 | Flat Washer 5/16 SAE (PI'td.) - Same as Item 28
4 4 4 1736-103 | 102 | Lockwasher 1/4" Spring Type (Med.)
6 6 6 |712-106 | 103 | Hex Lock Nut 5/16-24 N.F. (PI'td.)
4 4 4 1712-101 | 104 | Hex Nut 1/4-20 N.C. (Pl'td.)
2 2 2 1712-103 | 105 | Hex Nut 3/8-24 N.F. (Pl'td.)
18 |18 |18 |[712-100| 106 | Hex Lock Nut 3/8-24 N.F. (PI'td.)-Same as Item 94
1 1 1 |736-117 | 107 | Flat Washer 3/4 SAE (Pl'td.)
1 |723-100 | 108 | Seat Pad (Std.) - OPTIONAL
1 1 723-101 | 109 | Seat Pad (Deluxe)
2 2 2 |734-113| 110 | Hub Cap - OPTIONAL
2 2 2 |713-106 | 111 | Half Link w/Cotter (No. 40 ASA Roller Chain)
1 1 749-105 | 112 | Body Trim Molding x 146" Lg.
2 2 2 |710-130 | 113 | Bolt, Hex Hd. 1/4-20 N.C. x 1 3/4 Lg. (PI'td.)
2 2 2 |710-123 | 114 | Bolt, Carriage Hd. 1/4-20 N.C. x 1 1/2 Lg. (PI'td.)
8 8 8 [710-125| 115 | Bolt, Hex Hd. 3/8-24 N.F. x 7/8 Lg. (PI'td.)
6 6 6 |[710-118 | 116 | Bolt, Hex Whiz Lok 3/8-24 N.F. x 3/4 Lg. (PI'td.)
4 4 4 |710-105 | 117 | Bolt, Hex Hd. 5/16-24 N.F. x 2 1/4 Lg. (Pl'td.)
1 751-106 | 118 | Front Fender (Shock Mount)-
3 3 3 |749-103 | 119 | Spiral Wrap 1/4"' O.D. x 3 Lg.




ITEM| PART NO.| QUAN. DESCRIPTION
1 725-102 1 Headlight
2 725-101 1 Tail Light (Red)
3 725-104 1 Toggle Switch (2 Position)
4 733-121 1 Headlight Bracket
5 725-108 1 Wire Harness
6 728-100 ? Pop Rivet 3/16 Dia. x 3/8 Grip
7 724-101 1 Dune Flag w/Blinker (Optional)
8 725-109 il Butt Connector

)

h T==C)

WIRING SCHEMATIC

MAGNETO
GROUND (RED)

WIRING INST'N. TRI-SPORT
TS50, TS100, & TS125

760-117




"A.SSV H31HIANOD INOYOL 3dILN3 00L-LLL 'ON LHVd A4ID3dS 3LON

'ON WALI IHL HLIM dNOdS3IH4d02 1TIM "ON LHVd 3HL "NOILVYOId
-ILN3dI 404 G2l SL ANV 00l SL ‘05 SL NO DNILSITSLHVd 3SN 310N

114G Baunopw | | vel-esL GlL
P/1 1d8ysemoo | ¢ G0L-9EL L
%XAN 91/G X8H ‘1j0g| ¥ LZL-oLL 9

buuesg jeg| ¢ 00L-LvL 1%

NOILdIHOS3IA[NVNO[ON LY Vd NI LI

¢0L-S¥L LI LNNOIN DNIdv3d
LAVHSYOIOVIM ANV INIONT 431LH3ANOD 3N0HOL

190edg Bulbug l S01-0GL 9L b
18ysepp l GlL1-9€L el
1un JaanQg l LOL-LLL Ll
Z X 4N 8/ XaH 1109 l ¢cl-oLL 8

NOI1dIH40S3d|'NVNO|'ON 1LHVd|INTLI

LOL-GPL L1IX H3IAIHA HILHIANOD IN0OHOL

Z xbs9L/g Asy L ZoL-vLL
Heys>oer L SOL-LLL
91/6 X bg 91/ Ay l LoL-vLL
Bury Bututelsy % 00L-91LL
1aysep 9 00L-9€L

10L 19001dg L LoL-8tL
NOILdIH0S3A|' NVND |"ON LHVd

00L-GPL LIX L4VHSHMIVE NIAIHA H3ILHIANOD 3N0OHOL

L .LmDEDZ wal|

00L-LLL 8yl Yuim puodsaliod [|IM Jsquinp

"ON 14Vd IA/9 ANV LI) 1led 8y ‘UOMBONUBPI U0} GZLSL
pue 00LSL ‘0GSL U0 1817 siied asn :31ON

A3LNNOW

GZLSL ANV ‘00LSL ‘0SSL
S14dVd 3JIAH3S
d31H43IANOD IN0HOL




0ESLIN * S1HVd JJINY3S

cOL-LLL
d3143ANOD 3IN0HOL £8J1

a3aLNnow @

14VHSINVHO

- Q3ILINNOW ,
s oY %o 2m B Z X '4'N 8/€ 'PH XoH ‘3o ] cliolLl 8
51 91/6 X "'l ¥/E X Q0,1 1998ds ] l0L-0SZ| G
"a'1.8/€ 1OUseM ] GLL9SL| v
adA1 ,,A,, o8 oA ] 00L¥GL | €
2109 'eid ,,8/G '} UsALQ ] WidiEl 2
s10g BIQ ,,p/€ “HUN JOMIQ ] colL-blbail
NOILdI¥0S3d "NVNO | "ON LuVd | WALl




"L01-09Z ‘siued
anoge Jo Ajquassy a1a|dwod 310N

Jagquinp|
wial| 8yl yiim puodsaliod ||Im

Jaquinp| 1ded 8yl -uoliealjnuspl
104 OES.LIN UO 3517 S1ied 85N 310N

0ESL
S1dVd 3JINH3S
d3144VvD Hv3y




i "~ '¢01-09/ ‘sued
%\V 3 anoge jo A|quassy a18jdwoy 3] ON

/ ‘ Jaquunp Wai|

. ; 3yl Ylim puodsaliod [[IM Jaquinp

G¢lS1 00LSL 0SSL Lied 83Ul "UONEDIIUSP! 10} GZLSL
S14Vd 3DIAH3S pue ‘00LS1 ‘0GS.L UO 1SI7 sued as(
HIIYHYD HYIY )




[e23Q , H0ds|y,, L 001-6SL 6
Buiysng 1jog [4 [010S.| 8
"4'N 8/€ 1NN 07 X8y Z oLzl | ¢/
Z X"4'N 8/€ "PH X8H 1jog 4 20L0LL| 9
3VS 8/ ‘1aysem 9 coL9sL| g
Z/L L X 4'N 8/€ "PH xaH ‘1jog v ccLoLL| ¥ YLL-09Z

SUnOWSPUEGIL 2 | SCHee Mee L1 NOILV1TVLSNI

18qJ0sqy >o0ys z 90L6VL | z
"A,SSV PIaM 3404 l ozl-geL L JIJ0HS ANV Y04
JNVYN LHVd 'NVNO | "ON LHVd | INTLI




JINVN LHVd ‘NVNO| "ON 14Vvd | WaLi
UoISualX3 1,quW,Wssol) 7z ceL-€€/ L
678/ X "4'N 8/€ 'PH *aH 1109 14 Scl-0LL 4
VS 8/€ 1ayse 1ej4 14 VLEL9EL €
"4'N 8/€ INN X007 XaH 1% ooL-clLL 14

8L1L-09L
L1 H3dld HONOoY
SNOILONYLSNI NOILVTTV1SNI




Alsport.,.”




